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Section 1 : Client information

Company name : Orion Electric Co., Ltd.

Address : 41-1 Iehisa-cho, Takefu-shi, Fukui-ken, 915-8555 JAPAN

Telephone number : +81 778 23 0019

Facsimile number : +81 778 23 7799

Contact person : Hiroshi Tsujimoto

Section 2 : Equipment under test (E.U.T.)

2.1 Identification of E.U.T.

Type of equipment : DVD/VCR

Brand Name : SANSUI

Model number : VRDVD4001A

Rating : AC 120V /60 Hz
Manufacturer : 1. World Electric (Thailand) Ltd.

236 Moo 2 Nongchark, Banbung, Chonburi 20170, Thailand

2. Korat Denki Ltd.
149 Moo 10 Tambol Chokchai, Amphur Chokchai, Nakhonratchasima
30190, Thailand
228 Moo 3 Tambol Nongbuasala, Amphur Muang, Nakhonratchasima
30000, Thailand

3. Orion America, Inc.
Hwy 41 North, Orion Place, Princeton, Indiana 47670, U.S.A

Receipt Date of Sample : April 16,2004
Condition of EUT : Production Prototype

(Not for Sale: This sample is equivalent to mass-produced items.)

2.2 Product description
Model: VRDVD4001A (referred to as the EUT in this report) is a DVD/VCR.
The EUT specifications is as follows.

Tuner type : Quartz PLL frequency synthesized

I/F : 45.75 MHz (Picture), 41.25 MHz (Sound)
Receiving channel : VHF 2 - 13 ch/UHF 14—-69 ch/ CATV 1 — 125 ch
Antenna input : 75 ohm

Video signal : NTSC color

Power source : AC 120 V/ 60 Hz, 18W

I/ 0 terminal (Video) RCA in 1Vp-p 75 ohm, RCA out 1 Vp-p 75 ohm

1/ 0 terminal (Audio) : RCA in -8 dB 47 k ohm, RCA out -8 dB 1 k ohm

2.3  Similar apparatus

There are similar apparatuses as follows;

VRDVD4100A (SANSUI), DVCR-810 (BROKSONIC), EH8008PB (ELECTROHOME), JDVD3825PB (CITIZEN),
MVD4540C (MEMOREX)
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Section 3 : Test specification, procedures and results

3.1  Test specification

Test specification:
Title

Test Specification
Title

FC

C Part 15 Subpart B
FCC 47 CFR Part 15 Radio Frequency Device

Subpart B Unintentional Radiators

ICES-003 Issue No. 4
Spectrum Management
Interference-Causing Equipment Standard

Digital Apparatus

*ICES-003 (Issue No. 4) is based on FCC Part 15.

3.2 Procedures & results

Item Test procedure Limits Worst margin Result
Conducted emission |ANSI C63.4:2001 CISPR 22 19.1 dB (0.1500 MHz, Complied
IEEE 213:1987 DVD Play)
Radiated emission |ANSI C63.4:2001 30-88 MH: 100 uV/m 4.9 dB Complied
IEEE 187:1990 88-216 MHz: 150 uV/m  |(675.00 MHz, Vertical,
216-960 MHz: 200 uV/m  |AV Input + Rec. 5Vp-p)
above 960 MHz: 500 uV/m
Antenna terminal ~ [ANSI C63.4:2001 2 nW (at 75 ohm) 28.7 dB (810.57590 MHz, |Complied
voltage CATYV Tuning)
RF output level ANSI C63.4:2001 Video signal: 3000 uV 4.6 dB (61.25 MHz, Complied
Aural signal: 671 uV AV Input + Rec. 1Vp-p)
Spurious emission 94.8 uV 19.8 dB (743.3000 MHz, |Complied
DVD Play)
Transfer switch ANSI C63.4:2001 9.5dB 3.1 dB (306.2500 MHz, Complied
DVD Play)
Picture sensitivity |ANSI C63.4:2001 8 dB 5.1dB Complied
Noise figure FCC/OET MP:2:1986 |14 dB 6.7 dB Complied

(579.25 MHz, 32¢ch)

For ICES-003, only the tests, which relate to the digital device of conducted emission and radiated emission, were

performed.

33 Additions or deviations to standard

No addition, deviation or exclusion has been made from standards.

3.4

Confirmation

UL Apex Co., Ltd. hereby confirms that E.U.T., in the configuration tests, complies with the specifications
FCC Part15 Subpart B and ICES-003 Issue No. 4.

UL Apex Co., Ltd.

Yokowa EMC Lab.
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3.5 Uncertainty

Conducted emission (150 kHz — 30 MHz)

The measurement uncertainty (with a 95% confidence level) for this test was + 1.74 dB.
The data listed in this test report has enough margin, more than site margin.

Radiated emission
The measurement uncertainty (with a 95% confidence level) for this test using Biconical antenna is +4.4 dB.
The measurement uncertainty (with a 95% confidence level) for this test using Logperiodic antenna is +4.8 dB.
The measurement uncertainty (with a 95% confidence level) for this test using Horn antenna is +5.8 dB.

The data listed in this test report has enough margin, more than site margin.

Antenna terminal voltage
The measurement uncertainty (with a 95% confidence level) for this test was + 3.48 dB.
The data listed in this report meets the limits unless the uncertainty is taken into consideration.

RF output level test / spurious emission test
The measurement uncertainty (with a 95% confidence level) for this test was + 3.48 dB.
The data listed in this test report has enough margin, more than site margin.

Antenna transfer switch
The measurement uncertainty (with a 95% confidence level) for this test was + 3.48 dB.
The data listed in this report meets the limits unless the uncertainty is taken into consideration.

Picture sensitivity test
The measurement uncertainty (with a 95% confidence level) for this test was + 1.0 dB.
The data listed in this test report has enough margin, more than site margin.

Noise Figure Test
The measurement uncertainty (with a 95% confidence level) for this test was + 1.2 dB.

The data listed in this test report has enough margin, more than site margin.

3.7 Testlocation

UL Apex Co., Ltd. Yokowa EMC Lab. No.2 shielded room, No.1 and No.2 open site
108 Yokowa-cho, Ise-shi, Mie-ken, 516-1106 JAPAN

TEL : +81596 39 1485

FAX : 48159639 0232

No.1 open site
This site has been fully described in a report submitted to FCC office, and listed on September 25, 2003.

(Registration number: 90412)

No.2 open site
This site has been fully described in a report submitted to FCC office, and listed on August 29, 2003.

(Registration number: 90411)
*NVLAP Lab. Code : 200109-0

3.8 Test setup, Data of EMI & Test instruments
Please refer to Appendix 1 to 3.
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Section 4 : Operation of E.U.T. during tests

4.1 Operating modes
The EUT exercise program used during testing was designed exercise the various system components in a manner
similar to typical use.
The sequence inused : * TV reception + Rec. mode (0 dBmV input /25 dBmV input)
* AV input + Rec. mode (1 Vp-p input / 5 Vp-p input)
* VCR play mode
* DVD play mode
Operation : The EUT was tested at above operation mode.
Justification : ~ The system was configured in typical fashion (as a customer would normally use it) for testing.

4.2  Configuration and peripherals

AC 120V/ 60Hz
* Cabling was taken into consideration and test data was taken under worse case conditions.

Description of EUT and support equipment

Sign | Item Model number | Serial number | Manufacturer Remark
A | DVD/VCR VRDVD4001A - Orion Electric Co., Ltd. EUT
B | Remote Controller - - Orion Electric Co., Ltd. EUT
List of cable used
No. | Item Length (m) Shield Backshell material
1 AC Power Cable 1.6 Unshielded | Polyvinyl chloride

UL Apex Co., Ltd.
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Section 5 : Conducted emission

5.1 Operation environment
The test was carried out in a shielded room the size of 4.5 x 3.6 x 2.7m.

Date : April 25, 2004
Temperature : See data
Humidity : See data

5.2 Test configuration

EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the conducting ground plane.

The rear of tabletop was located 40 cm to the vertical conducting plane. The rear of EUT was aligned and flushed
with rear of tabletop. All other surfaces of tabletop was at least 80 cm from any other grounded conducting surface.
I/O cables and AC cable were bundled in center. I/O cables were hanged at a 40cm height to the ground plane. Each
EUT current-carrying power lead, except the ground (safety) lead, were individually connected through a LISN to the
input power source. All unused 50 ohm connectors of the LISN were resistively terminated in 50 ohm when not
connected to the measuring equipment.

A drawing of the set up is shown in figure 1 and photographs in Appendix 1.

Figure 1. Conducted emission

TV reception + Rec. mode (0 dBmV input / 25 dBmV input)

Shielded room

T T RF in: TV signal generator connected
Front video in: 75 ohm terminated

20 dB ATT. Front audio in: 47 k ohm terminated

Rear video out: 75 ohm terminated with video cable
TV/G Rear audio out: 1 k ohm terminated with audio cable
EUT | S-Video out: 75 ohm terminated with S-Video cable
[ . Component out (Y/Cg/Cy): 75 ohm terminated with

component cable
RF output: 75 ohm terminated with RF output cable

[ ] [ ]

LISN LISN
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AV input + Rec. mode (1 Vp-p input /5 Vp-p input)

Shielded room

VIG

-

[ | [ ]

LISN LISN
VCR play mode
Shielded room
EUT
[ ]
LISN
DVD play mode
Shielded room
Monitor

EUT

[ 1]
[ | [ 1

LISN LISN

RF in: 75 ohm terminated

Front video in: Video signal generator connected

Front audio in: 47 k ohm terminated

Rear video out: 75 ohm terminated with video cable

Rear audio out: 1 k ohm terminated with audio cable

S-Video out: 75 ohm terminated with S-Video cable

Component out (Y/Cg/Cy): 75 ohm terminated with
component cable

RF output: 75 ohm terminated with RF output cable

RF in: 75 ohm terminated with RF input cable

Front video in: 75 ohm terminated with video cable
Front audio in: 47 k ohm terminated with audio cable
Rear video out: 75 ohm terminated with video cable
Rear audio out: 1 k ohm terminated with audio cable
S-Video out: 75 ohm terminated with S-Video cable
Component out (Y/Cg/Cg): 75 ohm terminated with

component cable
RF output: 75 ohm terminated with RF output cable

RF in: 75 ohm terminated with RF input cable

Front video in: 75 ohm terminated with video cable

Front audio in: 47 k ohm terminated with audio cable

Rear video out: monitor connected

Rear audio out: monitor connected

S-Video out: 75 ohm terminated with S-Video cable

Component out (Y/Cg/Cg): 75 ohm terminated with
component cable

RF output: 75 ohm terminated with RF output cable

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
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5.3  Test conditions

Frequency range : 0.15MHz - 30 MHz

EUT position : Table top

EUT operation mode: TV reception + Rec., AV input + Rec., VCR play, DVD play

5.4  Test procedure

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT within a shielded room. The
EUT was connected to a Line Impedance Stabilization Network (LISN). An overview sweep with peak detection has
been performed. The measurements have been performed with a quasi-peak detector and if required, with an average
detector.

EUT and desired signal generator should connect through 20 dB attenuator.

The conducted emission measurements were made with the following detector function of the test receiver.

Detector Type : QP

IF Bandwidth : 10 kHz

5.5 Test result

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Tsubasa Takayama

UL Apex Co., Ltd.

Yokowa EMC Lab.
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Telephone: +81 596 39 1485
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Section 6 : Radiated emission

6.1  Operation environment
The test was carried out in an open site.

Date : April 23, 28 and 29, 2004
Temperature : See data
Humidity : See data

6.2  Test configuration

EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the conducting ground plane.

The rear of EUT was aligned and flushed with rear of tabletop. AC cable was bundled in center. I/O cables were
hanged 40 cm height to the ground plane. Test was made with the antenna positioned in both the horizontal and
vertical planes of polarization. The measurement antenna was varied in height above the conducting ground plane to
obtain the maximum signal strength.

A drawing of the set up is shown in figure 2 and photographs in Appendix 1.

Figure 2. Radiated emission

3m

Open area test site

EUT

Metal ground plane

TV reception + Rec. mode (0 dBmV /25 dBmV)

Open test site

RF in: TV signal generator connected

Front video in: 75 ohm terminated

Front audio in: 47 k ohm terminated

Rear video out: 75 ohm terminated with video cable

Rear audio out: 1 k ohm terminated with audio cable

EUT S-Video out: 75 ohm terminated with S-Video cable

Component out (Y/Cy/Cg): 75 ohm terminated with
component cable

RF output: 75 ohm terminated with RF output cable

TV/G
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AV input + Rec. mode (1 Vp-p input /5 Vp-p input)

RF in: 75 ohm terminated

Front video in: Video signal generator connected

Front audio in: 47 k ohm terminated

Rear video out: 75 ohm terminated with video cable

Rear audio out: 1 k ohm terminated with audio cable

S-Video out: 75 ohm terminated with S-Video cable

Component out (Y/Cg/Cy): 75 ohm terminated with
component cable

RF output: 75 ohm terminated with RF output cable

RF in: 75 ohm terminated with RF input cable

Front video in: 75 ohm terminated with video cable

Front audio in: 47 k ohm terminated with audio cable

Rear video out: 75 ohm terminated with video cable

Rear audio out: 1 k ohm terminated with audio cable

S-Video out: 75 ohm terminated with S-Video cable

Component out (Y/Cg/Cg): 75 ohm terminated with
component cable

RF output: 75 ohm terminated with RF output cable

RF in: 75 ohm terminated with RF input cable

Front video in: 75 ohm terminated with video cable

Front audio in: 47 k ohm terminated with audio cable

Rear video out: monitor connected

Rear audio out: monitor connected

S-Video out: 75 ohm terminated with S-Video cable

Component out (Y/Cg/Cy): 75 ohm terminated with
component cable

RF output: 75 ohm terminated with RF output cable

Open test site
EUT
[
TV/G
VCR play mode
Open test site
EUT
L
DVD play mode
Open test site
Monitor
EUT
[
UL Apex Co., Ltd.
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6.3 Test conditions

Frequency range : 30 MHz - 2000 MHz
Test distance : 3m
EUT position : Table top

EUT operation mode: TV reception + Rec., AV input + Rec., VCR play, DVD play

6.4  Test procedure

The Radiated Electric Field Strength intensity has been measured on an open test site with a ground plane and at
a distance of 3 m.

Pre check measurements were performed within a search coil at high level of 80MHz — 90MHz,

270MHz — 290MHz and 500MHz — 700MHz in a shielded room to distinguish disturbances of EUT from the
ambient noise. Measurements were performed with quasi-peak detector, peak detector and average detector.

The measuring antenna height was varied between 1 and 4 m and EUT was rotated a full revolution in order to
obtain the maximum value of the electric field intensity. The measurements were performed for both vertical and
horizontal antenna polarization.

The radiated emission measurements were made with the following detector function of the test receiver and spectrum
analyzer.

30-1000MHz (Test receiver) 1000-2000MHz (Spectrum analyzer)
Detector Type : QP : PK tAV
IF Bandwidth  : 120kHz :RBW IMHz/ VBW 1MHz :RBW 1MHz/ VBW 10Hz

6.5 Testresult

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Tsubasa Takayama

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232
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Section 7 : Antenna terminal voltage

7.1  Operation environment
The test was carried out in a shielded room the size of 4.5 x 3.6 x 2.7 m.

Date : April 30, 2004
Temperature : See data
Humidity : See data

7.2 Test configuration
The EUT was placed on a non-metallic platform 0.8 m above a reference ground plane.
A drawing of the set up is shown in figure 3 and photographs in Appendix 1.

Figure 3. Antenna terminal voltage

RF in Matching
pad

EIDL Pre Spectrum
ﬂ\ AMP. analyzer
EUT 75 ohm
RF out terminator

7.3  Test conditions

Frequency range : 30 MHz - 2000 MHz

EUT position : Table top

EUT operation mode: Tuning (TV receiver / CATV receiver)

7.4  Test procedure

Connect EUT and spectrum analyzer through pre-amplifier. Set EUT to CH investigation mode then measure the
voltage of local leakage from antenna terminal. Spectrum analyzer should be hold in maximum mode during the
measurement.

Detector Type : Peak (30-2000 MHz)

7.5 Test result

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Tsubasa Takayama

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232
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Section 8 : RF output level / spurious emission

8.1  Operation environment
The test was carried out in a shielded room the size of 4.5 x 3.6 x 2.7 m.

Date : April 30, 2004
Temperature : See data
Humidity : See data

8.2  Test configuration
The EUT was placed on a non-metallic platform 0.8 m above a reference ground plane.

A drawing of the set up is shown in figure 4 and photographs in Appendix 1.

Figure 4. RF output level

RF in
75 ohm
terminator
O——0O
Dﬂ P Spectrum
: re —
EUT g/;a:itchlng AMP. analyzer

RF out

8.3  Test conditions
EUT position : Table top
EUT operation mode: TV reception + Rec., AV input + Rec., VCR play, DVD play

8.4  Test procedure

EUT was connected spectrum analyzer through matching pad by accessory cable. RF channel selected 3ch or
4ch. Picture carrier, sound carrier and spurious levels are measured. Both sound carrier levels (upper and lower

side bands) of modulator output are measured.

Detector Type : Peak

8.5 Testresult

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Tsubasa Takayama

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232
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Section 9 : Antenna transfer switch

9.1 Operation environment
The test was carried out in a shielded room the size of 4.5 x 3.6 x 2.7 m.

Date : April 30, 2004
Temperature : See data
Humidity : See data

9.2  Test configuration
The EUT was placed on a non-metallic platform 0.8 m above a reference ground plane.
A drawing of the set up is shown in figure 5 and photographs in Appendix 1.

Figure 5. Transfer switch

RF in

Matching
pad

Pre | Spectrum
O | ame. analyzer
~ 75 ohm

RF out terminator

—l Video generator |

11

EUT

9.3  Test conditions
EUT position : Table top
EUT operation mode: AV input + Rec., VCR play, DVD play

9.4  Test procedure

EUT was connected spectrum analyzer through matching pad by accessory cable. RF channel selected 3ch or
4ch. The EUT exercised AV input + Rec. mode and Playback mode during the test, and interference signals

were measured from RF input terminal.

Detector Type : Peak

9.5  Test result

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Tsubasa Takayama

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232
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Section 10 : Picture sensitivity

10.1 Operation environment
The test was carried out in a shielded room the size of 4.5 x 3.6 x 2.7 m.

Date : April 27, 2004
Temperature : See data
Humidity : See data

10.2 Test configuration
The EUT was placed on a non-metallic platform 0.8 m above a reference ground plane.

A drawing of the set up is shown in figure 6 and photographs in Appendix 1.

Figure 6. Picture sensitivity

SG _D RFin:I — Video out Band pass Oscillo-
Matching EUT filter scope
Pad

10.3 Test conditions
EUT position : Table top
EUT operation mode: TV reception

10.4 Test procedure
Signal generator setup is as follows, (Example: 2ch — 55.25 MHz, AM, 1 kHz, 30 %)
The EUT was tuned to appropriate channel.

Output level of signal generator was adjusted to near the frequency output level of EUT output.

EUT output level was adjusted to maximum output level by frequency adjustment of signal generator.
Signal generator output level was adjusted to reference output level of EUT and output level had read.

10.5 Test result

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Seigo Kakehi

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232
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Section 11 : Noise figure

11.1 Operating environment
The test was carried out in a shielded room the size 0of 4.5 x 3.6 x 2.7 m.

Date : April 27, 2004
Temperature : See data
Humidity : See data

11.2 Test configuration
The EUT was placed on a non-metallic table.

A drawing of the set up is shown in figure 7 and photographs in Appendix 1.

Figure 7. Noise figure

EUT
Noise figure
indicator
RF in R A
] Matching | | Noise | |
ﬂ pad source
IFout| 75 ohm 50 ohm IF in

11.3 Test condition
EUT position : Table top
EUT operation mode: TV reception

11.4 Test procedure

This test should be performed in a shielded room or an low noise environment. Connect solid state noise source
to antenna input terminal of EUT. Connect IF output terminal of EUT to noise meter through ceramic condenser.
Measurement has been performed for VHF,UHF, Mid-band and Super-band receiver range.

11.5 Test result

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Seigo Kakehi

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232
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Conducted emission

Radiated emission

Antenna terminal voltage

RF output level / spurious emission
Antenna transfer switch

Picture sensitivity

Noise figure

3 : Test instruments

Page 101 :

Test instruments

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:

+81 596 39 0232



Test report No. : 24IE0174-YW-1
Page ¢ 190f101
Date of issue : May 7,2004

Conducted emission

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232



Test report No. : 241E0174-YW-1
Page : 200f101
Date of issue : May 7,2004

Radiated emission

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232



Test report No. : 24IE0174-YW-1
Page ¢ 21of101
Date of issue : May 7,2004

Antenna terminal voltage

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232



Test report No. : 24IE0174-YW-1
Page : 220f101
Date of issue : May 7,2004

RF output level / spurious emission

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232



Test report No. : 24IE0174-YW-1
Page ¢ 230f101
Date of issue : May 7,2004

Antenna transfer switch

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232



Test report No. : 24IE0174-YW-1
Page : 24 0f101
Date of issue : May 7,2004

Picture sensitivity

- -
X P

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232



Test report No. : 24IE0174-YW-1
Page : 250f101
Date of issue : May 7,2004

Noise figure

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232



DATA OF CONDUCTION TEST

UL Apex Co., Ltd.
YOKOWA No.2 SITIELD TEST ROOM
Report No.: 241E0174-YR-1

Applicant : Orion Electric Co., Ltd.

Kind of Equipment : BVD/VCR

Model No. : VRDVDA0O01A

Serial No. :

Power : AG120Y/60Hz

Mode © TY Reception+REC

Remarks ' OdBmV

Date : 4/25/2004

Phase . Single Phase

Temperature 122 °C Engineer : Tsubass Takayama

Humidity 31 %

Regulfation * FCC Part15 CLASS B{02-157)

No, FREQ. READING(N} READING{1.1) i.TSN CABLFE ATTEN. RESULT [LIMTTS MARGTN

QP AV Qp AV FACTOR 1.088 QP AV QP AV QP AV
[Mitz] fdB V] [dBp V] [dB] [dB] [dB] [dB) {dB V] [dB V] [dB]

1 0. 1500 43.8 - 43,3 - 0.0 0.0 0.0 43.8 - 66,0 56,0 22.2 -
2 0.2150 37.6 - 385 - 0.0 0.0 0.0 385 - 63.0 53.0 24.5 -
3. 0.3080 29.6 - 30,2 - 60 0.0 0.0 30.2 - 801 BO.1 299 -
4, G.8170 17.3 - 16, 9 - 0.1 0.1 0.0 17.5 - 56,0 46,0 385 -
B, 1.02006 23.7 - 23.9 - 0.1 0.2 0.0 24.2 - 56,0 46,0 31.8 -
133 18,4330 32.0 - 32. 1 - i.0 0.1 0.0 33.8 - 80.0 50,0 28.2 -

CALCULATION: READING + LiSN FACTOR + CABLE LOSS + ATTEN.

Except for the above table: adequate margin data below the |imits.
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Applicant

DATA OF CONDUCTION TEST

UL Apex Co., Ltd.
YOKOWA No.2 SITIELD TEST ROOM
Report No.: 241E0174-YW-1

: Orion Electric Co., Ltd.

Kind of Equipment » DVD/VCR
Model No. : VRDYDA001A
Serial No. :
Powsr : AG120V/60Hz
Hode © TV Reception+REC
Remarks : OdBrV
Date : 4/25/2004
Phase > Single Phase
Temperature 22 °C Engineer . Tsubasa Takayama
Humidity 31 %
Regulation : FCC Part15 CLASS B(@z2-1871)
[dB i1 V] luasi-Peak. - “hvRrage.
70
60 \
50 \
NG
th
40
30 ! T
b
20
10
j
0
1 10 30
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DATA OF CONDUCTION TEST CHART
UL Apex Co., Ltd.
YOKOWA No.2 SHIELD TEST ROOM
Report No.: 241E0174-YW-1

Applicant > Orion Electric Co., Ltd.
Kind of Equipment : DVD/VCR
Model No. © VRDVD40O1A
Serial No. :
Power © AG120V/60Hz
NMode © TV Reception+REC
Remarks : OdBmV
Date © 4/25/2004
Phase : Single Phase
Yemperature 122 °C Engineer : Tsubasa Takayama
Humidity 131 9%
Regulation 1 . FCC Part15 CLASS B(02-157)
Regulation 2 . None
Emission Level [dBuV] PHASE:N
80 Note. Leak h&fd sta. DJta i§ urjcorrected.
70 L '
\
60 Bt
‘_“\..
50 o _‘r H""‘ﬂ-'.._‘__
40
30
: .!i".,-';j"l._:\.!' 75#[\ .-,-",.fg_ A |
20 \ Jf ? '-u-r P -\f.«%f‘{ i-‘s'-\f;r%}, "!fi .’\q}!ﬁﬁ ’;\j\fqhui .ﬁ#
10
0 .15 t 10 30
Freguency [MHz]
Emission Level [dBuV¥] PHASE:L1
80 A L 4 .
Note. Peak hold data.| Datal is uncorrected.
10 .
\
60 I
'."'"‘-‘..
50 L \"'i\Lay\“ ““-..\__.
40 = ‘.\.r.i }
. Ll
N Y et s o
30 WA ﬁﬁ%@‘\ﬁ |
20 it bt
10
0 o015 t 10 30

Frequency [WHz) :
Page: 28



DATA OF CONDUCTION TEST

UL Apex Co., Ltd.
YOKOWA No.2 SHIELD TEST ROOM
Report No. : 241E0174-YW-1

App!licant . Orion Electric Co., Ltd.

Kind of Equipment : DVD/VCR

Model No. . VRDVD40GO1A

Serial No. :

Power * AG120V/60Hz

Mode . TV Reception+REC

Remarks . 25dBmV

Date . 4/25/2004

Phase : Single Phase

Temperature 122 °C Engineer . Tsubasa Takayama

Humidity KN T

Regulation : FGG Part15 CLASS B{02-157)

No. FREQ. READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN
QP AY QP AV FACTOR LOSS QP AV QP AV QP AV

[MHz } {dBu V] [dBu VY] [dB] [dB] ({dB] [dB] {dBu V1 [dB V] [dB]

1 0.1500 43.7 - 43.3 - 0.1 0.0 0.0 43.8 - 66.0 b6.0 22.2 -

2 0.2150 37.2 - 38.8 - 6.1 0.0 0.0 389 - B83.0 53.0 24.1 -

3. 0.3060 29.5 - 30.5 - 0.1 0.0 0.0 30.86 - 60,1 50.1 29.5 -

4, 0.8170 17.2 - 17.0 - 6.2 0.1 0.0 17.5 - 5H6.0 46.0 38.5 -

b, 1.0200 23.8 - 24.5 - 0.2 0.2 0.0 249 - 56.0 46.0 31.1 -

6. 18.4330 32.8 - 32.56 - 1.1 0.4 0.0 34.3 - 60.0 50.0 25.7 -

GALCULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.

Except for the above table: adequate margin data befow the Iimits.
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DATA OF CONDUCTION TEST

UL Apex Co., Ltd.
YOKOWA No.2 SHIELD TEST ROOM
Report No.: 241E0174-YW-1

Applicant : Orion Electric Qo., Ltd.
Kind of Equipment . DVD/VCR :
Model No. : VRDVD4QO1A
Serial No. :
Power 1 AGCT20V/60Hz
Mode * 1V Reception+REC
Remarks > 25dBmV
Date 1 4/25/2004
Phase > Single Phase
Temperature 122 °C Engineer ! Tsubasa Takayama
Humidity D31 %
Regulation : FCC Part15 CLASS B(02-157)
[dBuV] [1Buasi-Paak- »% Avarage -
70

60

50

30

20
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N

/

Frequency [NMHz]
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DATA OF CONDUCTION TEST CHART

UL Apex Co., Ltd.
YOKOWA No.2 SHIELD TEST ROOM
Report No.: 241EQ174-YH-1

Applicant : Orion Electric Co., Ltd.
Kind of Equlpment DVD/VCR
Model No. VRDVDAOD1A
Serial No. :
Power 1 AC120V/60Hz
¥ode : TV Reception+REC
Remarks : 2hdBmV
Date : 4/25/2004
Phase > Single Phase
Temperature 122 °C Engineer : Tsubasa Takayama
Humidity 131 %
Regulation 1 . FGC Partib CLASS B(02-151)
Regulation 2 > None
Emission Level [dBuV] PHASE:N
80 Note. Psak hold sta. Déta i§ hrcorrected.
10
]
60 BN
f"“'\.
50 [ =
-y \-;,_h-’ﬁ:#. y Ll o
30 AT
20 g iﬂ" %‘ril\}];%\r}ll fﬁl}'%&“" /‘ - A & a
10
0 o015 1 10 30
Frequency [MHz]
Emission Level [dBu Y] PHASE:L1
80 I Note. Peak halld data. Dsita is bricorrected.
70
‘\\4\\
50 N S g
40 ol
g,
30 . {‘i H | z
20 ""-.._.r";::."”"f}'s" ‘\ I%"{ﬂ“'i ;‘é{%’f’i\_ iﬁ% " m\i‘% r‘ﬁ] P
10
0 o.15 1 10 30

Frequency [WHz]
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DATA OF CONDUCTION TEST

UL Apex Co., Lid.
YOKOWA No.2 SIIELE TEST ROOM
Report No. : 241E0174-YW-i

Applicant > Orion Elsctric Go.. Ltd.

Kind of Equipment : DVD/VCR

Model No. : VRDVD4OO1A

Seria! No. :

Power 1 AG120V/60Hz

Mode © AV Input+REC

Remarks > 1Vp=—p

Date T 4/25/2004

Phase . Single Phase

Temperature : 22 °C Engineer . Tsubasa Takayama

Humidity T3 %

Regulation : FCC Part15 CLASS B{02-157)

No. FREQ. READTNG(N) READING{.1) LISN CABLE ATTEN, RFSULT LLTMITS MARGTN

QP AV Qr AV FACTOR 1.088 Qr AY QP AV QP AY
[Milz] LdB u V] {dBu V] [dB] [dB] ([dBI [dB] [dB V] [dB V] [dB]

i 0. 1600 43,7 - 43,9 0.0 6.0 0.0 43.9 - 66,0 56,0 22.1 -
2 0. 2018 39.2 - 39.1 - 0.¢ 0.0 0.0 392 - 63.5 53.5 24.3 -
3. 1.0270 23.5 - 23.0 - 0.1 0.2 0.0 238 - 56.0 46,0 32.2 -
4. 6.2138 31.86 - 3L.5 - 0.3 0.3 0.0 322 - 60.0 50,0 27.8 -
5. 8.0888 36.2 - 35.8 ~ 0,4 0.3 0.0 36,9 - 60,6 50.0 23.1 -
3] 18.14322 35,2 - 33.2 - L. ¢ 0.4 0.0 36,4 - 60.0 50,0 23.1 -

CALCULATION: READING + LISN FAGTOR + CABLE LOSS + ATTEN.

Except for the above table: adequate margin data below the limits.
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Appiicant
Kind of Equipment
Mode| No.
Serial No.
Power

Mode
Remarks
Date

Phase
Temperature
Humidity
Regulation

[dB g2 V]
70

DATA OF CONDUCTION TEST

UL Apex Co., Ltd.
YOKOWA No.2 SITDELD TEST ROOM
Report No.: 24{E0174-YW-i

: Orion Electric Co., Ltd.
. DVD/VCR
: VRDVD4001A

1 AG120V/60Hz

© AV Input+REC

: 1¥p-p

1 4/25/2004

> Single Phase

22 °C

D3 %

: FCC Partis CLASS B{02-151)

Engineer . Tsubasa Takayama

[Gisgs i~Paak- HAverage.

60

50 \\\\\‘*

40

30

20

10

]

Frequency [MHz]
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Appiicant
Kind of Equipment
Nodel No.
Serial No.
Power

Mode

Remarks

Date

Phase
Temperature
Humidity
Regutation 1
Reguiation 2

DATA OF CONDUCTION TEST CHART

: Orion Electric Co.. Ltd.
: DVD/VCR
: VRDVD4OO1A

- AC120V/60Hz

: AV Input+REC

tVp—p

. 4/25/2004

: Single Phase

122 °C
D3 %

© FCC Part15 CLASS B(02-157)

. None

Emission Level [dBuV]

UL Apex

Co., Ltd,

YOKOWA No.2 SHIELD TEST ROOM
Report No.: 241E0174-YW-1

Engineer

PHASE:N

. Tsubasa Takayama

80

Note.

Peak hA!d sta.

Dita iL

1]

corrected.

70

60

50

40

30

! '.;U’ ﬁ,'l

|
Lo %‘3&;”1{
ﬁéﬁg&ﬁbx. ;ﬁ*

20

:%@%_,

10

0 915

Emission Level [dBu V]

Frequency [MHzl

PHASE :L1

10

30

80

Note.

Peak h&ld sta.

DJta iL

LN

corrected.

10

""-\\__\-‘
60

40

30

bf _;5 : ﬂ
+ f .
: \_érll y iﬁg‘ .t:. 3
3 gg&‘%{*ﬁ@i@ﬁ%&"-._?:_ W

20

St L s
r\ll' e /Af \}i !F\;i-l";lgl -

10

Frequency [MHz]

10
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DATA OF CONDUCTION TEST

UL Apex Co., Ltd.
YOKOWA No.2 SHIELD TEST ROOM
Report No.: 241E0174-YW-1

App!icant : Orion Electric Go., Ltd.

Kind of Equipment * DVD/VCR

Nodel No. . VRDVD4GO1A

Serial No. :

Power : AC120V/60Hz

NMode > AV Input+REC

Remarks : BVp-p

Date . 4/25/2004

Phase : Sinﬁée Phase

Temperature 122 Engineer : Tsubasa Takayama

Humidity 31 %

Regulation : FGC Part15 CLASS B(02-157)

No. FREQ.  READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AV FACTOR LOSS QP AV QP AV QP AV
[MHz} [dB s V] [dBu V] (d8] [dB] ([dB] {dB] [dBn Vi [dB V] [dB]

i. 0.1500 44.1 - 44,3 - 0.1 0.0 0.0 44.4 - 66,0 56.0 21.6 -
2. 0.2018 39.2 - 39.3 - 0.1 0.0 0.0 39.4 -  83.5 B3.5 24.1 -
3. 1.0270 23.6 - 22.9 - .2 0.2 0.0 24.0 -~ 56,0 46.0 32.0 -
4. 6.2138 31.6 - 3.8 - 0.4 0.3 0.0 32.5 - B60.0 50.0 27.5 -
b, 8.0888 136.1 - 35,5 - 0.5 0.3 0.0 369 - B60.0 50.0 23.1 -
6. 18.4322 35.5 -  33.3 - 1.1 0.4 0.0 37.0 - -

60.0 50.0 23.0

GALCULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.

Except for the above table: adequate margin data below the |limits.
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DATA OF CONDUCTION TEST

UL Apex Co., Ltd.
YOKOWA No.2 SHIELD TEST ROOM
Report No.:@ 24iE0174-YW-1

Applicant : Orion Electric Co., itd.
Kind of Equipment : DVD/VCR
Modei No. : VRDVYD400O1A
Serial No. :
Power : AC120V/60Hz
Mode : AV Input+REC
Remarks : bVpp
Date 1 4/25/20064
Phase > Single Phase
Temperature 122 °c Engineer : Tsubasa Takayama
Humidity 231 9%
Regufation . FCG Part15 CLASS B(02-157)

[dB ¢ V1 THigasi~Paak * Average.
70

60 \

N
50 \
N
el
40 &
b T

30 T

20 T

10

0 I

1 10 30

Frequency [MHzl
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DATA OF CONDUCTION TEST CHART

UL Apex Co., Ltd.
YOKOWA No.2 SHIELD TEST ROOM
Report No.: 241E0174-YW-1

Applicant : Orion Electric Co., Ltd
Kind of Equipment : DVD/VCR
godgllNE. : VRDVB4OO1A
erial No, :
Power : AG120V/60Hz
Eode " : gg Input+REC
emar«s : p—p
Date T 4/25/2004
Phase : Single Phase
ﬁempgr:ture : %% c Engineer : Tsubasa Takayama
umidity : %
Regulation 1 : FCC Part15 CLASS B(02-157)
Regulation 2 . None
Emission Level [dBuV] PHASE:N
%0 Note. Peak htlld st_a. Dtita i§ uncorrected.
70
]
60 | R
50 i [ ]
40 + _W J* !\ }1| J
30 : O Q@;ﬁ\
! Ht LA i
F AN AR ggﬂ'% .
| Lt U] ™
20 b A W .
10
0 015 1 10 30
Frequency [MHz]
Emission Level [dBuV] PHASE: L1
80 Note. Peak hold data. D4ta is uricorrected.
70
T
60 . T
50 I ', T i
0 -‘MA”*’.\.; i hl'l ll;n A
Al by AL .
30 ,a,r{!ﬁ":" | '| _J! y ‘/ﬁﬂf‘k i 1-1 3
. {3, P ,&% :
10
0 015 1 10 30

Frequency [Miz)
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DATA OF CONDUCTION TEST

UL Apex Co., Lid.
YOKOWA No.2 SHIELD TEST ROOM
Report No. : 241EQ174-YW-1

Applicant : Orion Electric Co., Ltd.

Kind of Equipment : DVD/VCR

Nodel No. : VRDVD4OO1A

Serial No. _ :

Power . AC120V/60Hz

Node > VCR Playback

Remarks :

Date 1 4/25/2004

Phase . Single Phase

Temperature 122 °C Engineer . Tsubasa Takayama

Humidity 31 %

Regulation : FGC Part15 CLASS B(02-157)

No. FREQ. READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

Qp AY QP AV FACTOR LOSS QP AY QP AY QP AV
(MHz ] {dB g V] (dB x V1 (dB] [dB] {dB] [dB] EdB 1 V] [dB u V] [dB]

1. 0.1500 44.4 - 44,1 - 0.1 0.0 0.0 44.5 - 66,0 56.0 21.5 -
2. 0.2010 39.0 - 39.1 - Q.1 0.0 0.0 39.2 - 63.6 53.6 24.4 -
3. 0.9970 18.9 - 20.2 - 0.2 0.2 0.0 20.6 - b6.0 46,0 3b.4 -
4, 13.1600 4.1 -  16.5 - 0.8 0.4 0.0 17.7 - 60,0 50.0 42.3 -
5. 18.4320 23.1 - 22,2 - 1.1 0.4 0.0 24.6 - 60.0 50.0 35.4 -
6. 27.6475 14.9 - 14,1 - 0.9 0.5 0.0 16.3 - 60,0 50.0 43.7 -

GALCULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.

Except for the above table: adequate margin data below the |imits.
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Appl icant
Kind of Equipment
Medel No.
Serial No.
Power

Kode
Remarks
Date

Phase
Temperature
Humidity
Regulation

[dB 1 V]
10

© 31 %
: FCC Part15 CLASS B(02-157)

DATA OF CONDUCTION TEST

UL Apex Co., Ltd.
YOKOWA No.2 SHIELD TEST ROOM
Report No. : 24IEQ174-Y#-1

: Orion Electric Co., Ltd.
: DVD/VCR
: VROVD4001A

- AG120V/60Hz
5 VCR Piayback

. 4/95/2004
: Sin%ée Phase
122

Engineer . Tsubasa Takayama

Guasi-Peak % Averags.

N

/

60
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40
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10

Frequency [MHz]
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DATA OF CONDUCTION TEST CHART

UL Apex Co., Ltd.
YOKOWA No.2 SHIELD TEST ROOM
Report No.: 241E0174-YW-1

Applicant t Orion Eiectric Co.. Ltd!
Kind of Equipment : DVD/VYCR
Mode! No. : VRDVD40O1A
Serial No. :
Power © AC120V/60Hz
Node > VCR Playback
Remarks :
Date © 4/25/2004
Phase : Single Phase
Yemperature 1 22°C Engineer . Tsubasa Takayama
Humidity 131 %
Regulation 1 : FCC Parti5 CLASS B(02-157)
Regulation 2 . None
Emission Level [dBuV] PHASE:N
80 Note. Peak hold data. Dgta is pncorrected.
70 -
’\
60 Tl
P
50 -~ N
40 ™
i,
30
20 Pl 'f*"ﬁ.éf"’?'%‘ by kil
10
0 o015 1 10 30
Frequency [MHz]
Emission Leve! [dBu VY] PHASE: L1
80 { J L J .
5 Note. Peak hgid data.| Datal is uricorrected.
70
—
60 Ll
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O 015 1 10 30

Frequency [MHz]

40
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DATA OF CONDUCTION TEST

UL Apex Co., Ltd.
YOKOWA No.2 SHIELD TEST ROOM
Report No. : 241E0174-YW-1

Applicant - Orion Electric Co.. Ltd.

Kind of Equipment : DVD/VCR

Model No. . YRDVD4GO1A

Serial No. :

Power : AG120V/60Hz

Mode : DVD Play

Remarks :

Date T 4/25/2004

Phasa > Single Phase

Temperature 122 °C : Engineer . Tsubasa Takayama

Humidity 131 W

Regulation : FCC Part15 CLASS B{(02-157)

No. FREQ. READING (N) READING(LI) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AV FACTOR LOSS QP AV QP AV QP AY
(MHz [dB g V] [dB e V] (dB] [dB] [dB] [dB] {dB V] [dB i V] [dB]

1 0.1500 46.5 - 46,8 - 0.1 0.0 0.0 46.9 - 66,0 56.0 19.1 -
2 0.1997 41.8 - 42,0 - 0.1 0.0 0.0 42.1 - 63.6 53.6 21.5 -
3. 0.3017 33.3 - 33.7 - 0.1 0.0 0.0 33.8 - 60,2 50.2 26.4 -
4, 0.8985 24,7 - 23.8 - 6.2 0.2 0.0 251 - 56,0 46.0 30.9 -
5 14. 4226 24.8 -~ 24,3 - 0.9 0.4 0.0 261 - 60,0 50.0 33.9 -
6. 20.9887 28.0 - 28.6 - 1.1 0.4 0.0 30.1 - 60.0 50.0 29.9 -

GALCULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.

Except for the above table: adequate margin data below the limits.
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Applicant

DATA OF CONDUCTION TEST

UL Apex Co., Ltd.
YOKOWA No.2 SHIFELD TEST ROOM
Report No.: 24|E0174-YW-1

* Orion Electric Go., Ltd.

Kind of Equipment : BVD/VGR
Model No. © YRDYD40O1A
Serial No. :
Power : ACT20V/60Hz
Mcds . DVD Play
Remarks :
Date 1 4/25/2004
Phase > Single Phase
Temperature 122 °C Engineer . Tsubasa Takayama
Humidity 131 % o
Reguiation : FGC Part15 CLASS B{02-157)
[dB u V] A s i-Paak. ®Aversge -
10
60 \
AN
50 \
! ™
i
40
i
30 -
m T T
20
10
¢

Frequency [MHz]
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DATA OF CONDUCTION TEST CHART
UL Apex Co., Ltd.
YOKOWA No.2 SHIELD TEST ROOM
Report No.: 241E0174-YW-1

Applicant > Orion Electric Go., Ltd.
Kind of Equipment : DVD/VCR
Model No. : VRDVD4AQO1A
Serial No. :
Power : AC120V/60Hz
Mode . DVD Play
Remarks :
Date . 4/25/2004
Phase : Single Phase
Temperature . 22°C tngineer : Tsubasa Takayama
Humidity 131 %
Reguiation 1 © FCC Parti5 CLASS B(02-157)
Regutation 2 . None
Emission Lsvel [dBuV) PHASE:N
80 Note. Peak htl!d d}ata. Dgta is Lricorrected.
70
]
\
50 s?ﬁﬁw B
L B Y R
. i
i
% ]
.l' ‘(}‘.lh_lk‘l\"“j f . I'.l L. -
20 Ty .r«\}i \‘.JL,M_ ?‘fﬁi’ﬂqw M\M«’w . W
10
0 015 1 10 30
Frequency [MHz]
Emission Level [dB V] PHASE: L1
80 Note. Peak hold sta. Dxita is bincorrected.
70
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COMPANY
EQUIPMENT
MODEL Ne.
POWER
DESCRIPTION

. Qtion Electric Co., Lid.
: DVDIVCR

. VRDVD400LA

L ACI20V/60H .

. TV Reception + Rec

*C.FactorfdB]=ANT Factor + Cable Loes - Amp Gain
For the measurement above 1GHz, measurement of AV detector is performed only when the result of PK detectar sxceed the limit of AV

DATA OF RADIATION TEST

REPORT No.
REGULATION
TEST DISTANCE
ATTENUATION

DATE
TEMF/HUMID.
ENGINEER

UL Apex Ca., Ltd.
Yokewa EMC No,2 Dpen Test Site

1 2HEO0174-YW-L

: FCC PARTIS B

! im

1 101-847TMHz  64B
L050-1694MHz 0dE
» April 28, 2004
22°C/35%

‘Tsubasa Takayama

“FRE

2 101 26.7 275 BC | -i1.0 15.7 16.5 43.5 27.8 27.0
202 271 29.2 BC -4,0 23.1 252 435 [~ | 204 18.3
103 LD 5.9 45.0
404 el ) -4.2 e | 460
508 LG -1.1 46.0 [
606 LO 0.9 46.0 >15.0
707
208 |
969

READING(PK) |

-12.0

54.0

1010 HO 74.0
1111 o | 114 4.0 54.0
1212 HO | -108 74.0 54,0
1313 HO | -10.4 74.0 54.0 >27.0
1414 HO
1515 HO
1616 HO
ANT |'C
TYPE(
M. : B " [EBuV} it g
3 [ 107 | 268 175 BC | <o | 169 | 17.5 433 26.6 26.0
214 | 215 272 T~ [ BC | 38 237 | 234 [ | 435 198 | 201 | e o
321 Lo | 56 460 [ T}
428 | a3 46.0
535 Lo [ 05 45.0
642 | Lo 1.5 46.0 _ >150 e
749 LO 13 460 [T~ |
856 LO 4.7 45.0 |
7.8

740

540

T4.0

[QP]

_jdE s

4 | 113 | 271 155 BC 43.5
226 BC | 37 46.0
339 Lo | 5.4 46.0 [
452 0 | 27 | 46.0
165 10 0.0 46.0 >150
678 L0 2.2 46.0
791 L0 4.0 46.0 |
904 LO 5.6 | T | 460
1017 HO [ -1 [ 740 | 540
1130 HO | -11.3 74.0 54.0
1243 HO | -107 74.0 540 5270 _ )
1336 HO } 101 74.0 54.0
146 HO | 05 74.0 54.0
1582 HO | 85 74.0 54.0
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DATA OF RADIATION TEST

UL Apex Ca., Ltd.
Yokowa EMC Ne 2 Open Test Site.
COMPANY ¢ Qrion Blectric Co., Ltd, REFORT No. T 24IE0174-YW-1
EQUIPMENT : DVD{VCR REGULATION : FCC BARTIS B
MODEL No. . ¥RDVD4M01A TEST DISTANCE : 3m
POWER ¢ AC120V/60Hz ATTENUATION 1 1-847MHz  6dB
DESCRIFTION : TV Reception + Rec 1630-16894MH: 4B
DATE : April 2B, 2004
TEMP /HUMID. 227C/35%
ENGINEER Teubasa Takeyame

*C Factor[dB]=ANT Factor + Cable Loas - Amp Gain
For the measurement above 1GHz, measurstent of AV delsator is p

NG

fi d ooly when the rsult of PK detector exceed the limit of AV.

Y o)
A

"IVEF
5 | 123 255 | 279 BC 1.5 130 | 204 415 255 |

L6
643
774

B G333

i : [alaiha] -
a7 | 202 | 204 460

>27.0

1362 HG | 100 | 740 | 54.0
1580 HG 8.5 4.0 54.0




DATA OF RADIATION TEST

COMPANY : Orion Blectric Co., Lid. REPORT Ne.
EQUIPMENT : DVD fVCR REGULATION
MODEL No. ! YRDVD4001A TEST DISTANCE
POWER : ACI20V/60HZ ATTENDATION
DESCRIPTION : TY Recaption + Rec

DATE

TEMP /HUMID.

ENGINEER

*C.Factot[dB]=ANT Factor + Cabig Loss - Amp Gain
of AV d

: MIB
: FCC
t 3m

UL Apex Co., Lid,
Yokowa EMC No.2 Cpen Test Site

DI74-YW-1
PARTI3 B

1 101-847MHz  &dB

1030

-1694MHz (0dB

o Aprit 28, 2004
22°C/35%
‘Tsubasa Takaysma

- (B}

VHF

| 257 BC 3.6 | 228 | 221

232 | 239

10 2.3

>15.0

TaBaian) |

BC a5 191 | 192

46.0

46.0

[ e Wim] H
194 [ 195 16.0 26.6 | 265
46.0 | e
46.0 >15.0

HOR.

1225

74.0

54.0
34.0

T RESULT(GR)

1028 HO -11.9
1285 HO -10.5
1542 HO 2.0

: Hi¥ {dB e Vhn] PEIAY 4B iR
13 | 257 27.6 27.1 BEC 3.1 245 | 240 46.0 215 | 220
S5td LO -1.0 e 460 150
771 LO 3.7 46.0

MARGEHEY

74.0 4.0
74.0 54.0 *17.0
74.0 54.0
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COMPANY
BEQUIPMENT
MGDEL No.
POWER
DESCRIPTION

DATA OF RADIATION TEST

: Orion Electric Co., Ltd.
: DYDIVCR

: VRDVDAD1A

1 AC120¥160Hz

: TV Recaption + Rec

*C Pactoz[dB|=ANT Factor + Cable Loas - Amp Gain

REPORT No.
REGILATION
TEST DISTANCE
ATTENUATION

DATE
TEMP /HUMID.
ENGINEER

limit of

UL Apex Ca., Ltd,

Yokowa EMC No.2 Cpen Test Site

1 24IB0174-Y W1

: FCC PARTIS B

HE-

: I01-847TMHz  &dB
1030-1694MHz (4B

: Apdl 28, 2004

22°C/35%

“Tsubasa Takayama

| 259 1 270

24.9

26.0

READINNG(PK) |,

| RESULT(PX:

211 | 200

MIT | MA

28 801 234 23.6

OB}

219 21.7

“NARGH

MARGINCAYY..

..... LT |

AL
[dBUVin]
54.0
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DATA OF RADIATION TEST .

UL Apex Co., L1d.

Yokows EMC No.2 Open Tasi Site

COMPANY : Quion Blectric Co., Lid. REPGRT No. 1 24IB0174-YW-{
EQUIFMENT. : DV} VCR REGULATION : FCCPART15B
MOGDEL No. : YRDVDHG01A TEST IMSTANCE : 3m
POWER © ACT20V/60Hz ATTENUATIGN 1 101-347MHz  64B
DESCRIFTION : TV Reception+ Rec 1030-1694MHz 048

DATHE : April 28, 2004

TEMF /HLIMIT. 22°C/35%

ENGINEER Tsubasa Takayama

*C Factor[dB]=ANT Factar + Cable Loss - Amp Gain

. For the measomment above LGHz,

measuremcot of AV detector is performed only when the reault of PK detector exceed the limit of AV,

‘CH! | FREQ GIQR) ANT ¢ Hagtor | RESTETIOP LM
CATV
1 119 204 | 306 BC a7 217 | 128 433 218 | 208
238 BC 215 46.0
357 Lo £ 46.0
476 Lo 2.1 46.0
595 L0 0.6 46.0 150
LD
Lo
Lo
TYFPE

Sl
1086 -11.5 740 54.0
1233 -8 740 54.0

97 149 237 23.7 BC 6.0 17.7 17.7 43.5 258 258
298 BC -0 460
447 LaO 28 46.0
596 Lo 0.6 460 >15.0
Lo
LO

99 | 181 264 | 275 [~ [ | BC 56 219 435 237 L 26 |
322 Lo | 56 =1 460
483 LG -17 46.0
544 Lo 1.5 46.0 >15.0
LO
LD




DATA OF RADMATION TEST

UL Apex Co., Lid.
Yokowa EMC Na.2 Open Test Site
COMPANY : Ordion Etectric Co., Lid, REPORT No, t MIEOIT4-YW-1
EQUIPMENT : DVD/VCR REGULATION : FCC PARTIS B
MODEL No. : VRDVD40O1A TEST DISTANCE t3m
BOWER 1 AC120V/I60Hz ATTENUATION :101-847TMHz S4B
DESCRIFTION : TV Reception + Rec 1030-1534MHz 0dB
DATE : Aprl 28, 2004
TEMF /HUMID, 220C/35%
ENGINEER iTsubasa Takayama

*C Fector[dB[FANT Factor + Cable Loss - Amp Gain
_ For the measurement above 1GHz, measurement of AV detector is performed onl
CHL [ FREQ | T, N TCFaoT R

sl
CATV _
14 | 167 | 227 | 241 [ BC | 51 259 | 24.5 i
334 Lo | 54
501 Lo [ 12
>15
658 LO 15.0

[dRuV]
-12.0

[dbix [ . |7 ey e
13 [ 191 242 | 2355 BhC -3.8 204 | 213 435 231 | 217

Wi
238 | 235

-11.6
-16.5
9.3
"€ Factor]| :

(3B eV}

23 | 263 23.0 218 28 20.2 izn,o 460 | 46.0 258 | 26.0 e B
526 e 0.7 16.0 46.0
789 1.8 46.0 46.0
e e = ATV - - :

ROING MARGIN{AY

. 1w 1 :
1052 HO 18 ¢ 74.0 34.0
1315 HO -10.4

1578 HO .6
Ch, FREQ P T [CFaeor| RE

- [

29 | 299 215 | 215 BC
598 LO

397




DATA OF RADIATION TEST

UL Apex Co., L1d.
Yokowr BMC Ne.2 Open Test Site
COMPANY : Qrion Electric Co., Ltd. REPCRT No. » J4EGI74-YW-1
EQUIPMENT : DVDIVCR REGULATION : FCCPARTISB
MODEL No. 1 YRDVD4O01A TEST DISTANCE : dm
PGWER 1 AC120V/60Hz ATTENUATION 1 101-347TMHz 6B
DESCRIPTION : TV Reception + Rec 1030-1694MHz (B
DATE : Aprl 28, 2004
TEMP/HUMID. 22°C/35%
ENGINEER Teubasa Takayama

*C Factor[dB [=ANT Factor + Cable Loss - Amp Gain
For the nt above 1GHz, of AV deb

is performed only when the £ AV,

CATY

36 341 29 | 2y [ 54 175 [ 175 46.0 46.0 285 | 285
46.0 >150

- jdBnv]
235 | 225

229 27.2
“READTN

218 219
HEADING(E






